
Final Report 

City of Los Angeles  
Integrated Resource Plan 
 
Facilities Plan 
Volume 5: Adaptive Capital Improvement 
Program 
December 2006 
 
 
 
 
 
 
 
 
 
 
 
Prepared for 
 
City of Los Angeles 
Department of Public Works 
Bureau of Sanitation  
and  
Department of Water and Power 
 
 
 
Prepared By: 
 
CH: CDM, A Joint Venture 



 



    

Acknowledgements 
 

Project Director 
Adel Hagekhalil, Bureau of Sanitation 
Tom Erb, Department of Water and Power (DWP) 
Kellene Burn-Roy, CDM 
 
Project Managers 
Debbie Pham, Bureau of Sanitation 
William Van Wagoner, DWP 
Heather Boyle VanMeter, CDM 
Kathleen Bullard, CH2M Hill 

Facilities Plan Task Managers 
Reina Pereira, Bureau of Sanitation 
[...]
alternatives, and the impact of the program on customer rates. 



 
 
Cost Estimating Approach for the Los Angeles IRP 
Page 8 

   

Comparison of Alternatives 
During the IRP, complete alternatives (combinations of individual projects from wastewater, 
runoff, and water recycling) will be developed.  These integrated alternatives will be designed 
to meet the guiding principles with different focuses.  Although the City’s practice has been to 
use annualized costs for cost comparisons, it is recommended that for the IRP the net present 
value cost for the alternatives be used for economic comparisons.  This change is consistent 
with the performance measures for cost, as developed by the IRP Steering Committee.  The 
City’s average cost of capital debt of 5% should be used as the financing rate and discount 
rate for these purposes.  It may be appropriate to also test the sensitivity of such evaluations 
to variations in the discount rate.   

For each alternative, the total capital cost expenditures (including construction and non-
construction markups) will be spread over the construction windows, then financed over the 
life of the projects (using the City’s average cost of debt of 5%).  O&M costs in September 2002 
dollars for the life of the projects will be added to the annualized capital costs in order to get 
total annual costs for the alternative. 

Then a discount rate equal to the City’s average cost of debt will be used to bring back the 
total annual costs for the alternative to present value. The present value cost will then be 
compared for all of the alternatives. 

Customer Rate Impacts 
For the purpose of estimating future rate impacts to retail customers, projected annual costs 
will be estimated in September 2002 dollars (no discounting). This will facilitate comparison 
with current household incomes.  If required to accurately address some financial planning 
considerations such as debt or levy limit restrictions, the costs may also be escalated to 
account for expected inflation. In this case, all future year dollars will be escalated using an 
appropriate inflation rate to determine rate impacts. 

Project Cost Template 
For each project cost that is being estimated, the following template should be used: 

Project 
Description 

Project 
Category 

Cost Estimate
Classification 

Year of 
Project Need 

Total Capital 
Cost ($2002)* 

Annual O&M 
Cost ($2002) 

Example: 

Tillman Water 
Reclamation Plant 

Upgrade 

 

Wastewater 

 
Budget Level 

Estimate 

 

2020 

 

$30 million 

 

$5 million/year 

* Total capital cost includes raw capital cost, plus construction and non-construction cost 
markups (see equations 1-7). 



 

Appendix C 
Rough Order of Magnitude Estimate 
Installation of MF/RO Treatment at LAG 
and DCT 
 



 



     

 
 

ROUGH ORDER OF MAGNITUDE ESTIMATE 
INSTALLATION OF MF/RO TREATMENT 

LOS ANGELES GLENDALE WATER RECLAMATION PLANT 
DONALD C. TILLMAN WATER RECLAMATION PLANT 

 
  JANUARY 2003 

 
 
 
 

 
 
 

PROJECT ENGINEERING STAFF 
ALFRED MATA,  GROUP PROJECT MANAGER 

SLAVICA DEODIVC-HAMMOND, PRINCIPAL ENGINEER 
JOAN OPPENHEIMMER, PRINCIPAL SCIENTIST 

KARL GRAMITH, SUPERVISING SCIENTIST 
 
 

BUREAU OF SANITATION, FMD 
LISA MOWERY. ASSISTANT DIVISION ENGINEER 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

PROGRAM STAFF 
VAROUJ ABKIAN, DIVISION ENGINEER 

KEN REDD, ASSISTANT DIVISION ENGINEER 
JOSEPH WOJSLAW, CONSULTANT PROGRAM DIRECTOR 



 
ROME for MF/RO/UV facilities at DCT and LAG Page 1 of 14 

 

Background 
 
The City of Los Angeles was issued Time-Schedule Orders (TSOs) detailing specific actions to 
be taken to achieve compliance with Draft NPDES Permit CA0056227 for the Donald C. 
Tillman (DCT) water reclamation plant and Draft NPDES Permit CA0053953 for the Los 
Angeles-Glendale (LAG) water reclamation plants.  Both of these permits, issued in May of 
1998, listed waste discharge requirements that both plants could not consistently achieve at the 
time.  The contaminants of greatest concern were bis-2-ethyl-hexyl phthalate (BEHP), copper, 
cyanide, diedrin, lindane, and DDT at DCT and BEHP, copper, cyanide, detergents, and 
methylene chloride at LAG.   
 
Reduction in the effluent concentrations of some of these constituents has been observed since 
1998.  However, it is still anticipated that additional treatment will be required at DCT and LAG 
for permit compliance, particularly in light of the revisions anticipated for the next set of permits 
which will have to comply with the requirements of the California Toxics Rule.  To achieve the 
low effluent concentrations being required, the only effective treatment option is MF/RO.  This 
technical memorandum provides a rough opinion of the annualized costs associated with the 
construction and operation of MF/RO facilities at DCT and LAG to insure full compliance with 
present and future permit requirements for the two treatment plants.   

Approach 
 
The MF/RO costs are based on an MWH model that utilizes the mass balance equations for a 
single-pass MF/RO system to solve for the RO influent flow required to achieve a specified 
percentage reduction level for a pollutant.  The MF/RO flow model and mass balance equations 
used to create the model are presented in Figure 1.   
 
The output can be modified to reflect MF/RO treatment costs for different percentages of plant 
flow.  A cost for 100% of plant flow is obtained by assigning a 95% pollutant reduction 
requirement in order to quantify costs for full plant flows of 20 mgd for LAG and 80 mgd for 
DCT.  However, the model allows for rapid and simple assessment of alternative removal 
scenarios or flow regimes by insertion of different pollutant concentrations for the plant effluent 
and the RO effluent.  During an interim status meeting scheduled on January 21, 2003 to discuss 
DCT and LAG permit issues and treatment options the recommendation was made to also 
consider MF/RO treatment costs for 75% of total plant flows at DCT and LAG. 
 
The model assumes 90% MF feed-water recovery and 85% RO feed-water recovery rates.  The 
MF backwash water is assumed to be recycled back to the head of plant.  The RO brine is 
discharged to the ocean through a brine line, but costs for brine disposal were considered 
independently from the model. 



 
ROME for MF/RO/UV facilities at DCT and LAG Page 2 of 14 

 

Model Input Parameters 
 
The MF/RO capital cost input parameters for the MWH model were obtained from the project 
cost estimates prepared by Camp Dresser & McKee Inc. in association with Brown and Caldwell 
& ASL Consulting Engineers for Orange County Water District’s Groundwater Replenishment 
System Advanced Water Treatment Facility and the City of Los Angeles Terminal Island 
Wastewater Treatment Plant.  The capital cost input values used in the model are summarized in 
Table 1. 
 
 
Figure 1.  MF/RO Flow Model Schematic and Mass Balance Equations Used to Construct 
MF/RO Cost Model 

 
 
 
 

MF/RO Flow Model 
 

Parameter Descriptions 
 

WW Plant 

MF RO 

PLTEF 

ROIF

MFIF 

BRINF

ROEF

BLDF 

PLTECL BLDCL 

ROECL 

UNTRTF

MFBWF 



 
ROME for MF/RO/UV facilities at DCT and LAG Page 3 of 14 

 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
A capital cost scaling factor to adjust for plant flow was based on the MF/RO Costs for IRP 
obtained from the City of LA’s staff meeting that occurred on January 8, 2003.  The scaling 
factor is presented graphically in Figure 2. 
 
The O&M cost input parameters for the MWH model were obtained from cost information for 
the Terminal Island Treatment Plant (TITP) summarized in Table 2.  Annualized capital costs 
were based on a 20-year finance term and an 8% interest rate.   
 

Descriptor Parameter

PLTECL Plant effluent chloride concentration
PLTEF Plant effluent flow rate
UNTRTF Untreated flow rate
MFIF MF influent flow rate
MFBWF MF backwash flow rate
ROIF RO influent flow rate
BRINF RO brine flow rate
ROEF RO effluent flow rate
ROECL RO effluent chloride concentration
BLDF Treated plant flow rate
BLDCL Treated plant effluent chloride

concentration
MFFWR MF feed water recovery rate
ROFWR RO feed water recovery rate



 
ROME for MF/RO/UV facilities at DCT and LAG Page 4 of 14 

Table 1.  MF/RO Capital Cost Basis for Model 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
   
 
 
 
 
 
 
 
 
 
 
 
 
 
 

(Based on Cost Estimate Prepard by CDM for OCWD, December 2000) OCWD Based 
Orange County Water District MF RO UV ENR LA Dec 2000 7070 Adjustment Model Cost
Capital Cost Summary RO Product Flow mgd 70 Factor (w Adjustment)

Factor)
1 Site Power Distribution $670,000 70% $469,000
2 Temporary MF System and Site Piping $3,100,000 100% $3,100,000

Imported Water Temporary Connection $700,000 100% $700,000
3 Category 1 Demolition $1,390,000 100% $1,390,000
4 Piles and Foundation Preparation $4,900,000 100% $4,900,000
5 Advanced Water Treatment Facility $196,890,000

Screening Facilities $3,300,000 100% $3,300,000
Influent Pipeline $1,990,000 100% $1,990,000
Microfiltration (Area 42) $49,320,000

MF Equipment $28,900,000 100% $28,900,000
MF Mechanical/Piping Costs $5,940,000 100% $5,940,000
MF Facilities Structure Costs $8,810,000 100% $8,810,000
MF Break Tank/RO Transfer Pump Station $5,670,000 100% $5,670,000

Reverse Osmosis (Area 43) $62,280,000
RO Equipment/Mechanical/Piping $48,560,000 100% $48,560,000
RO Facilities Structure Costs $13,720,000 100% $13,720,000
UV Disinfection $16,550,000

PWPS/BPS $14,190,000 100% $14,190,000
Lime System $1,350,000 100% $1,350,000
Miscellaneous Structures (Area 44) $2,950,000 100% $2,950,000
Chemical/Cartridge Filters (Area 46) $5,090,000

Chemical/Equipment/Mechanical/Piping $3,500,000 100% $3,500,000
Chemical/Cartridge Filters Facilities Structures 
Costs $1,590,000 100% $1,590,000

Sitework $7,110,000 80% $5,688,000
Yard Piping $11,610,000 80% $9,288,000
Landscaping $670,000 80% $536,000
Electrical $13,110,000 80% $10,488,000
Instrumentation $6,260,000 80% $5,008,000
Category 2 Demolition $1,110,000 80% $888,000

6 Barrier Pipeline $3,210,000
East Pipeline $2,150,000
West Pipeline $1,060,000

7 Barrier Well Drilling $2,570,000
Monitoring Wells $600,000

8 Barrier Wellhead Facilities and Pipeline Branches $2,800,000
9 GWR Pipeline (Unit I) $22,430,000

10 GWR Pipeline (Unit II) $18,920,000
11 GWR Pipeline (Unit III) $16,880,000

SUBTOTAL (w/o contingency) $275,060,000 182,925,000
Contingency 10% $27,506,000 18,292,500

Total Capital Cost $302,566,000 201,217,500
ELA 0% $0 0
TOTAL $302,566,000 201,217,500



 
ROME for MF/RO/UV facilities at DCT and LAG Page 5 of 14 

Figure 2.  Scaling Factor Used to Adjust Capital Cost Per MGD of Flow to Capital Cost for 
a Specified Product Flow 
  

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Capital Cost Adjustment Equation

y = 1.4128e-0.0049x

0

0.2

0.4

0.6

0.8

1

1.2

1.4

0 10 20 30 40 50 60 70 80

Product Flow, mgd

C
os

t, 
$/

m
gd



      Page 6 of 14 

Table 2.  MF/RO Operations and Maintenance Cost Factors for Mode

Value Value
Labor Unit Default Manual Design Unit Default Manual Design

Operators #/mgd RO product-yr 0.40 0.40 $/Yr $52,600 $52,600
Engineers #/mgd RO product-yr 0.20 0.20 $/Yr $50,000 $50,000
Maintenance #/mgd RO product-yr 0.30 0.30 $/Yr $46,100 $46,100

Total Staff #/mgd RO product-yr 0.90 0.90
Total Salary $/mgd-yr $44,870 $44,870
Overhead Rate --- 0.60 0.60
Total Annual Labor Cost $/mgd RO product-yr $71,792 $71,792

Consumables
Electricity KWH/mgd RO product 5,600 5,600 $/KWH $0.10 $0.09 $0.09
Memclean gal/mgd RO product 1.2 1.2 $/gal $12.20 $12.20
Citric Acid gal/mgd RO product 1 1 $/gal $10.39 $10.39
Sodium Hydroxide 25% gal/mgd RO product 10 10 $/gal $2.65 $2.65
Scale Inhibitor lb/mgd RO product 39 39 $/lb $1.624 $1.624
Total Consumable Cost $/mgd RO product $675 $591
Total Annual Consumable Cost $/mgd RO product-yr $246,326 $215,666

MF Element Replacement Elements / mgd RO product-yr 180 180 $/MF element $800 $500 $500
Life, years 5 5

RO Element Replacement Elements / mgd RO product-yr 151 151 $/element $756 $756
Life, years 5 5

Annual Element Replacement Cost $/mgd RO product-yr $51,631 $40,831
MF & RO Maintenance Contract / Spare Parts $/mgd RO product-yr $20,000 $20,000

Total AnnualO&M Costs $/mgd RO product-yr $389,749 $348,289



   
 

 
ROME for MF/RO/UV facilities at DCT and LAG Page 7 of 14 
 

Results 
 
The treatment schematics of the MF/RO model assuming treatment of 100% of the flows at DCT 
and LAG are presented in Figure 3 while the schematics assuming treatment o 75% of the flows are 
presented in Figure 4. 
 
Figure 3.  MF/RO Model Treatment Schematic for 100% of DCT and LAG Flow 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

DC Tillman WRP MF RO Treatment Schematic

100mg/L 5mg/L Red Cells for Input
Plant CL Blend CL

80.0mgd 61.2mgd
Plant Flow WRP Eff Blend Flow
80.0mgd 80.0mgd 61.2mgd

WW Plant Avg Flow MF Inf RO Eff

MF 72.0mgd RO
8.0mgd RO Inf

BW Waste 633mg/L
10.8mgd Brine CL

Brine Flow

LA Glendale WRP MF RO Treatment Schematic
100mg/L 5mg/L
Plant CL Blend CL

20.0mgd 15.3mgd
Plant Flow WRP Eff Blend Flow
20.0mgd 20.0mgd 15.3mgd

WW Plant Avg Flow MF Inf RO Eff

MF 18.0mgd RO
2.0mgd RO Inf

BW Waste
633mg/L

2.7mgd Brine CL
Brine Flow



   
 

 
ROME for MF/RO/UV facilities at DCT and LAG Page 8 of 14 
 

Figure 4.  MF/RO Model Treatment Schematic for 75% of DCT and LAG Flow 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
The accompanying tabular summary sheet provides cost estimates for ten different alternatives that 
consider MF/RO treatment costs for 100% DCT and LAG flows in combination with costs for brine 
disposal, handling of wet-weather peaks, and UV treatment to meet California Title 22 standards for 
non-restricted effluent use. 
 
Table 3 (Alternative 1) (MF/RO with ELA) presents the MF/RO model output as total annualized 
costs for MF/RO construction and operation at DCT and LAG inclusive of a 15% mark-up for 
engineering labor, and administrative (ELA) costs.   
 
Table 4 (Alternative 2) (MF/RO w/o ELA) presents these same costs exclusive of the 15% mark-
up for ELA.   
 
Table 5 (Alternative 3) (MF/RO + Brine Line w/o ELA) builds on the costs of Table 4 by 
considering the cost of a brine line to carry the MR/RO brine produced at DCT and LAG to 
Hyperion Treatment Plant (HTP) for ocean out-fall disposal. The rough cost estimate for the brine 
line of $150M was obtained directly from City staff.  These costs assume a brine line starting at 
DCT, following the Los Angeles (LA) River to pick up brine from LAG, flowing east toward the 

DC Tillman WRP MF RO Treatment Schematic

100mg/L 29mg/L Red Cells for Input
Plant CL Blend CL

80.0mgd 16.4mgd 65.1mgd
Plant Flow WRP Eff Blend Flow
80.0mgd 63.6mgd 48.6mgd

WW Plant Avg Flow MF Inf RO Eff

MF 57.2mgd RO
6.4mgd RO Inf

BW Waste 633mg/L
8.6mgd Brine CL

Brine Flow

LA Glendale WRP MF RO Treatment Schematic
100mg/L 29mg/L
Plant CL Blend CL

20.0mgd 4.1mgd 16.3mgd
Plant Flow WRP Eff Blend Flow
20.0mgd 15.9mgd 12.2mgd

WW Plant Avg Flow MF Inf RO Eff

MF 14.3mgd RO
1.6mgd RO Inf

BW Waste
633mg/L

2.1mgd Brine CL
Brine Flow



   
 

 
ROME for MF/RO/UV facilities at DCT and LAG Page 9 of 14 
 

Northeast Interceptor Sewer (NEIS), intercepting the East Corridor Interceptor Sewer (ECIS), and 
then flowing west along the ECIS and North Outfall Replacement Sewer (NORS) route.  This route, 
of approximately 225,000 ft, would follow the natural river channel as much as possible to minimize 
the need for tunneling and pumping.  Alternatively, the brine line could continue to follow the LA 
River towards the harbor and eventually tie into the Terminal Island outfall.  The brine flow from the 
two plants is assumed to be 10 mgd (MF/RO model prediction is 13.5 mgd) and the required pipe 
diameter to handle a 4 fps flow velocity and a d/D of about 0.5 would be 36 inches.  Assuming 
vitrified clay pipe (VCP) and an average 8 ft burial, the unit cost from the City’s A/E services group 
would be about $308/ft.  This is an “in place” cost for open trenching, but excludes shoring, 